Ft45 - RMER(1RE. E2(4T)

Needle bar and thread take—up mechanisim (single needle, type E)

— 36 37




- KR ZR (K. EX21(4T)

Needle bar and thread take—up mechanism (single needle, type E)

[
N | meaEs |y LS DESCRIPTION
PARTS No.|QTY
1 |61054CC 1 [#HELEGED NEEDLE BAR BRACKET COMPLETE
2 161026 1 |#tELE NEEDLE BAR BRACKET
3 |60028-02 1 |§HELTEH NEEDLE BAR BRACKET SHAFT
4 |60028-03 1 BB T A RUBBER SHEET
5 |60030 2 |#tELEKME PIN
6 |60044 1 |#HEREEAL—IL GUIDE RAIL, NEEDLE BAR CLAMP
7 |37112 2 |[$H#EREEAL—ILLE SCREW M3X0.5 L=6
8 |60026 1 |8t NEEDLE BAR
9 |B151594 1 |#HERENT THREAD GUIDE NEEDLE BAR
10 |B140553 1 |&tiE SET SCREW, SM3.17X40 L=4.5
11 160041 1 |§tiEsias NEEDLE BAR GLAMP
12 |37134 1 [#HEEFERLC SCREW M4X0.7 L=10
13 |61006 1 |$EREAE SLIDE BLOCK, NEEDLE BAR CLAMP
14 |60034 1 |#tEELTEE=—N (T OIL TUBE, 5X3X115L
15 160032 1 |#ELEHRS OIL WICK, 2X2X700L
16 (60031 1 (#ELERARY SPONGE
17 30046 1 |#HETEXR U0k SCREW M4X0.7 L=6
19 |61042 1 [XBEY THREAD TAKE-UP LEVER HINGED STUD
20 | 4012 2 |XKEFE AL SCREW M6X1 L=8
21 (61034 1 |[EEEHS OIL WICK
22 |34737-A 1 |EX®] THREAD TAKE-UP LEVER
23 |61005 1 |§tEEI5Y NEEDLE BAR CLANK ROD
24 15026 1 | Xz NEEDLE BAR ROCK FRAME
25 (10728 1 | KEEEHS OIL WICK
26 (10523 1 |HEYSIES STUD
27 110726 1 |#HESSHE R OIL WICK
28 115038 1 |#HEOS O ke RUBBER CAP
30 [N0O123 1 |#tDPx17 #23 NEEDLE, DPx17 (#23)
34 |60043 1 (#HELEEARILED BUSHING,
35 |60081 1 |[#HELEEAZIL(E) BUSHING, B
36 |B116920 2 |$HELE#HTYv— WASHER
37 |60039 2 |#tELEE#HS— COLLAR °
38 127177 2 |&tELEEHS—FERL PINCH SCREW M5X0.8 L=16
39 190625 2 |ftiELSEAS—HR LTy y— |WASHER, SPRING

_‘I 0_




&t - KFFRH{% (2K #1) /Needle bar and thread take—up mechanism (two needle)

>43

_11_



15 - XFERB{% (2K £1) /Needle bar and thread take-up mechanism (two needle)

[o=]

No. | S @ES |HE LS DESCRIPTION
PARTS No.|QTY

1 |60623CC 1 |HELTEE NEEDLE BAR BRACKET COMPLETE

2 161026 1 (#HELE NEEDLE BAR BRACKET

3 |60028-02 1 |§HELEE NEEDLE BAR BRACKET SHAFT

4 |60028-03 1 BT A RUBBER SHEET

5 |60030 2 |#HELTEEHE PIN

6 |60044 1 |HEREEEAL—IL GUIDE RAIL, NEEDLE BAR CLAMP

7 37112 2 |#EREEAL—ILL SCREW M3X0.5 L=6

8 |60622-A 1 |8t NEEDLE BAR

10 |B140553 2 |$tiE SET SCREW, SM3.17X40 L=4.5

11 |60041 1 |fHEfRE NEEDLE BAR CLAMP

12 [37134 1 |[#HEEERL SCREW M4X0.7 L=10

13 |61006 1 ($HEEREAE SLIDE BLOCK, NEEDLE BAR CLAMP

14 (60034 1 |8t EE=—)L84TF OIL TUBE, 5X3X115L

15 |60032 1 |#HEL SRS OIL WICK, 2X2X700L

16 {60031 1 |[gHELX B ARD SPONGE

17 |30046 1 |#ELEARU DI SCREW M4X0.7 L=6

19 (61042 1 | XFEY THREAD TAKE-UP LEVER HINGED STUD

20 | 4012 2 |XFE iR SCREW M6X1 L=8

21 161034 1 | REE e OIL WICK

22 (34737-A 1 | XF THREAD TAKE-UP LEVER

23 (61005 1 |(#EIZ0 NEEDLE BAR CLANK ROD

24 15026 1 | KEfas NEEDLE BAR ROCK FRAME

25 (10728 1 | XEfaEms OIL WICK

26 {10523 1 |#EIT0EY NEEDLE BAR COON, CRANK STUD

27 110726 1 |85 98 il OIL WICK

28 15038 1 (#8052 o8 e RUBBER CAP

29 [31110-A 1 |#tHIE SCREW M3X0.5 L=10

30 [NO123 2 |#tDPx17 #23 NEEDLE, DPX17 (#23)

31 |B062630 1 |#%RERLE SCREW SM2.38X56 L=4

34 60043 1 |&HET S8 A%IL®ED BUSHING,

35 |60081 1 | EEA%ILE) BUSHING, B

36 |B116920 2 |#HELEWMOYv— RING, THRUST

37 |60039 2 |$HELEEHS— COLLAR .

38 (27177 2 |#tELEEHS—FRC PINCH SCREW M5X0.8 L=16

39 |90625 2 |#EX WA —HBRLTvIv— WASHER, SPRING

42 (60634 1 |§tkEYIESD NEEDLE CLAMP BRAKE PIN
<SBA7 ., type S>

40 [61206 1 [&FE (/87 (EHE) NEEDLE CLAMP (1/47)(Std.)

41 |60624 1 |#HEREN (1/8"~5/16")(EH#) THREAD GUIDE (1/8"~5/16")(Std.)

43 |61206C 1 |8t8 (1/47)$H(GEHE) NEEDLE CLAMP (1/47))(Std.)

P51 #—UFK (SR SR

refer to P57; table of gauge parts (type S)

_12_




8 % B81% /Presser foot mechanism

_1 3_




% B{%/Presser foot mechanism

jus]
No. | HEES (e e DESCRIPTION
PARTS No.|QTY
1 [60161 1T [z EFdAz/LA) BUSH, A : P-FOOT LIFTER SHAFT
2 (B148197 1 |18z E(femA2ILEB) BUSH, R : SPREADER SHAFT
3 {60162 1 | x ETFEARIL(C) P-FOOT LIFTER SHAFT BUSH, C
4 |B146539 1 |z E(TEAZILD) FEED SHAFT BUSH, L
6 (60116 1 (R EARILIE SCREW M5X0.8 L=8
7 |60069 1 | BAFGTIYvIL PRESSER ADJUSTING DIAL
8 160070 1| Z AE R () PRESSER ADJUSTING PLATE COMPLETE
9 (60077 1 | #ASREHRZIILE FELT, PRESSER ADJUSTING PLATE
10 {60076 1 (WA Y<IE PIN
1111426 1 [z YIIE IR RETAINING RING, E7
12 |60156 1 |#Z I EEE () PRESSER FOOT LIFTER CONNEGTION COMPLETE
13 (60157 1 |z b EE S OIL WICK, 2X2X400L
14 160158 1 [#RZ EERGDHE Y PIN
15 |28043 1 |z ETE#E 1k SCREW M6X1 L=10
17 160074 1 | ERATY T ] SHAFT, PRESSER BAR SPRING
18 {60073 1 B ETYUTZ(TF) SPRING SUPPORT, D
19 {60075 1 BTy PRESSER SPRING
20 |60071 1 [JRZER T HhS5— COLLAR
21 /60072 1 [JRERTY T L) SPRING SUPPORT, U
22 (19060 2 | HABERATYTEHA T T PIN, SPRING 3X8
23131094 1 |BAEBEXTY T8t HEG RETAINING RING, E5
24 |60155 1 |#Z _ETEh PRESSER BAR, LIFTER SHAFT
25 |B146581 2 A EFEHS— COLLAR
26 |B014760 2 (A EFEHS—1ERL SET SCREW SM5.95X28 L=6
27 160380 1 |BLEFE (L) KNEE LIFTER ARM, U
28 |28031 1 |EV EFE(E)E4RC PINCH SCREW M6X1 L=14
29 (60163 1 |2 EFB(LE)RTYYT SPRING
30 (60378 1 |BRLEFEEEED KNEE LIFTER CONNECTING BAR COMPLETE
31 |60378-01 1 |BEEFEEE KNEE LIFTER CONNECTING BAR
32 (30203 2 |JooR—i LINK BALL
33 {11412 2 (U oR—LFyk NUT
34 |28578 2 | EFESEET Y — WASHER, SPRING
35 (60165 1 |z EIFHLB) PRESSER BAR LIFTER CAM, B
36 (34323 1 |z EFALPERL PINCH SCREW M5X0.8 L=18
37 |60164 1 |3z EIFAHALWN) PRESSER BAR LIFTER CAM, A
38 |61050 1 |z EFhLAERC SHOULDER SCREW, SM5.95
39 |61051 1 |z EIFALA)TY+—(1) WASHER, PLAIN L6
40 | 8047 1 R ETFhLRNEED v v — WASHER, WAVE 8
42 |60166 1 |$8x EITdE PRESSER LIFTER BAR
43 |11430 1 |18z EIFEEY LEVER GRIP
44 160379C 1 |BE R KNEE LIFTER SHAFT COMPLETE
45 60379 1 |BELITE KNEE LIFTER SHAFT
46 |BS16290 1 |BELETEE NEEDLE ROLLER, 4X19.8
47 {28208 1 |EY EIFEhE Atk RETAINING RING, E10
48 {60381 1 |BELEFBECT) KNEE LIFTER ARM, D
49 |34323 1 |V EFB(TRRL PINCH SCREW M6X1 L=18
50 |30804 1 |e¥ EFERF) Vb NUT, 3 M6
51 60159 1 |¥z EiFfEE NEEDLE ROLLER, 5X29.8
52 130804 2 |MAEHTFAAVILF b NUT, 3 M6
55 (61027 1 WA HREAE REST PIN
56 |60116 1 |z ASRZAFL SET SCREW M5X0.8 L=8
<SBRA 7. type S>
53 [61020 1 [Rzxih= PRESSER HOLDING BRACKET
54 (27174 1 |HWxiEt PINCH SCREW M5X0.8 L=12
57 161022 1 |7 RZE LIFTING PRESSER BAR
58 |61023 1 [z EAZIL BUSHING
<ERAT. type E>
57 160053 1 |5z E LIFTING PRESSER BAR
58 |60055 1 |z EAZI BUSHING

‘14_



1% Y B3{% /Feed mechanism

43

_‘I 5_




1% YRH{%/Feed mechanism

No | S ES e e DESCRIPTION
PARTS No. [ QTY

1 160186 PR EERIES) FEED ADJUSTING DIAL, U

2 |BS38284 1 |EYERERL ADJUSTING SCREW

3 (10812 1 |FA4VviLEfal SCREW, SM4.76X28 L=22

4 |B142746 1 | FAVIL Ty p— SUPPORT PLATE

5 {18420 1 |ouvy 0 RING, 10

6 |B145502 LI L P12 POSITIONING PIN

7 |B100328 1 | FAVILERT Y4 SPRING, COMPRESSION

8 (60187 1 |FEYREAAPILCF) FEED ADJUSTING DIAL, D

9 |BS38284 1 |xYRE4l ADJUSTING SCREW

10 |10812 1 |F4¥%ILiE SCREW, SM4.76X28 =22

11 |B142746 1 AL Tuirv— SUPPORT PLATE

12 [18420 1 oy O RING, 10

13 |B145502 1 |5A4¥ILEY POSITIONING PIN

14 [B100328 1 [(FAXIELRTYYT SPRING, COMPRESSION

15 (60192 1 |[FEYFEESH A —E) CYLINDER COMPLETE

16 |60192-01 1 |[EYHEE T — CYLINDER

17 |60192-02 1 |[BEF JOINT

18 [60192-03 1 |[HALH— SILENCER

19 {60198 1 |PCHT7—Fa7 TUBE, 4X2.5X690L

20 |31021 2 |EYFESH A —1E SCREW M6X1 L=16

21 |28578 2 |BYRSH YA =Tyl v— WASHER, SPRING

22 |28058 1 |FEYHRE YA —imtal SCREW M6X1 L=12
23 130804 1 [FEYRE YT —F b NUT, M6
24 160191 1 |FEYERERSY Y —R SETTING PLATE, PC-CYLINDER
25 |18065 4 |[FEYHEE AR SCREW M5X0.8 L=14

26 |90625 4 |FEYSASH I RIED v v— WASHER, SPRING

27 |60340C 1 (R F—tvk BACK CYLINDER COMPLETE
28 |60346C 1 [AEL—ILHEHEL) GUIDE RAIL COMPLETE, L
29 160346C 1 |1BEL—ILH(R) GUIDE RAIL COMPLETE, R
30 (27177 4 |BAEL—ILIE SCREW M5X0.8 L=16

31 |90625 4 [BEL—ILIETYiv— WASHER, SPRING

32 160347 1 [P E—EEEY NEEDLE ROLLER, 7X22.4

34 |60350 1 |\ Yo S —EREY CYLINDER GUIDE PIN, B

35 [60230 1 |EREVARTYLYT SPRING

36 160213 1 |\ A —FRNEVIE SET SCREW M10X1.5 L=10
37 |60341 1 13— A I —IL(iE) OIL SEAL (BACK)

38 |60212 1 |1\ )8 —A A L —IL3ED OIL SEAL (FRONT)

39 /60188 1 |EYHERE FEED ADJUSTMENT ARM
40 |60189 1 pEYHEERE PIN

41 (27172 1 iiUEﬁﬁ'ﬁlﬁt";lt gET ﬁ((‘,;REW M6X1 L=8

1 |EYEE AT T PRI

jg gg:ggo 1 Ed%ggéi(fﬁ) FEED ADJUSTING LEVER COMPLETE
44 160194 1 |EYRETESE FEED ADJUSTING LEVER
45 (60195 1 pEYEHRESESEEY NEEDLE ROLLER, 6X25

46 160115 1 |3EYRELEREE LINK PIN, 8

47 (18028 2 |BYRESLAEE L SET SCREW M5X0.8 L=5

48 |37008 1 |EYRETESERORL PINCH SCREW M5X0.8 L=25
49 |60196 1 |ZYBEERS FEED ADJUSTING CONNECTION
50 (60348 R VACT D VL B ¥ 3 CONNECTING BLOCK, B-CYLINDER
51 |60351 1 w8 —1Ea5FL PINCH SCREW M6X1 L=20
52 60349 1 swsiyss—t25FEE L PIN SCREW

53 |60342 1 |1y E—2 T SPRING

_16_




HZ _EIFBII% /Presser foot lifter mechanism

_‘I '?_



2 _E(TR{%/Presser foot lifter mechanism

No. | E S (e Aan DESCRIPTION
PARTS No.|QTY

1 (60120 1 [ E T2 Eeh A7 L D) UD-ADJUSTING SHAFT BUSH, F

2 60081 1 | L TFTEHREEARILER) BUSHING, F

3 |60126 1 |CDHEAYIL DIAL, GD

4 160127 1 [CDEAYILAL DIAL CAM, CD

5 160128 1 [CDHEAYILEY DIAL PIN, CD

6 | 1917 1 |CDEAYILERT) T SPRING, A

7 11392 1 |CDFA¥ILiERL SCREW SM4.37X40 L=6.5

8 60107 1 | EFEVBRERHFE SUPPORT PIN

9 |60116 1 | L FEYBRESZHE L SET SCREW M5X0.8 L=8

10 {60098 1 | ETFEREEE G ADJUSTING BRACKET COMPLETE, UD

11 {60103 1 | ET=HEE ADJUSTING BRACKET, UD

12 |60109 1 | ETERHEHT— ADJUSTING BRACKET COLLAR, UD

13 (30066 1 | EFEHGEHAS—1ERL SCREW M5X0.8 L=12

14 [90625 1 | EFTERGEHS—1ETyIv— WASHER, SPRING

15 |28563 1 | ETFERABERAy/A— SCREW M5X0.8 L=8

16 190625 1 | AT Owi v— WASHER, SPRING

17 {60114 1 (BRsEs5Y92B)H#) LINK ASSY,B

18 160115 1 |FAssYIBE LINK PIN, B COMPLETE

19 |27170 2 |FRfEYVH2BE I SET SCREW M5X0.8 L=6

20 |60099 1 |hiBZEThHL INNER PRESSER CAM, UD

21 |27172 2 |z ETAHLILE SET SCREW M6X1 L=8

22 160101 1 |z EFOvk INNER PRESSER ROD, UD

23 160100 1 |z E FaOyRR7YT NEEDLE BEARING

24 160113 1 [ZREEY A LINK, A

25 (60102 1 | ETFavkEy ROD PIN, US

26 160083 1 |5 F CONNECTING LEVER

27 134323 1 |5 EROHH0 PINCH SCREW M5X0.8 L=18

28 160084 1 |#EE5FEEY PIN

29 |27170 2 | EFERMHAEL SET SCREW M5X0.8 L=6

30 |60106 2 | L TEHRm#MhT— COLLAR, UD ADJUST-SHAFT

31 |18028 2 | L TFTEHRH#HMHT—LE SET SCREW M5X0.8 L=5

32 |60129 1 |COE&EE=HFEHD CONNECTING LEVER COMPLETE, CD

33 |60129-01 1 |CcDE#=HE CONNECTING LEVER, CD

34 |60129-02 1 |CDE&EESFEEY PIN, CD

35 |28076 1 |cDEERF 2FHHRL PINCH SCREW M6X1 L=18

36 |60122 1 |x LT EHREE ADJUSTING SHAFT, UD

37 60117 1 | Ay i—iRZR SUPPORT PLATE, STOPPER

38 |31092 2 |AbysSs—iREtRIE SCREW M4X0.7 L=12

39 /31208 2 |ZHRLETY— WASHER, SPRING

40 |17059 1 (RTUTZ2IFRL SUPPORT SCREW

41 160077 1 | EFEWRZETTILE FELT, PRESSER ADJUSTING PLATE

42 160130 1 |cospPitHE 4l SPRING HOOK

43 |60152 1 |cDsSP#E R lCTHvyb NUT, M8

44 |60125 1 |cDRFY>45B SPRING, B

__18_




fﬁi%%ﬁ&ﬁ‘f?:(—CD)/AItemating presser foot lifter mechanism (-CD)

_1 9_



535.1:}E%%Efaflf%(—CD)/Aftemating presser foot lifter mechanism (—=CD)

No | BEES |2 e DESCRIPTION
PARTS No. |QTY

1 |38136 1 [RFoiati—a—IF SET SCREW M4X0.7 L=4

2 160124 1 [RToiar—a—(r—TJJL{tE) POTENTIOMETER ASSY

3 160132 1 RT3 t—4—R{TiR SETTING PLATE, POT-METER

4 |60204 1 |ARFoiati—a—R{FiRaE SCREW M4X0.7 L=6

5 [31207 1 [T iatA—4—R{FHiE 7 v +— |WASHER, PLAIN M 4

6 |60123 1 |[CDIYE—(fR) CYLINDER COMPLETE

7 160123-01 1 |CDYY A — CYLINDER

8 160123-02 1 |#F JOINT

9 (60123-03 1 ALy — SILENCER

10 |60123-04 2 |CDV) A —1E SCREW M3X0.5 L=45

11 60121 1 |CDYYF—HIF—Fa—T AIR TUBE, 4X2.5X850L

12 (60131 1 [—+uo KNUCKLE

13 |38975-03 1 [3Ax98h8/8— 3P PLUG COVER

14 |38976-08 1 |ax9243(P) 3P NYLON CONNECTOR

15 {30187 3 |[aARTEE PIN CONTACT

16 {60542C 1 |[RTFoiat—42—EH) POTENTIOMETER COMPLETE

A1\ 7B {%(-BT)/Quick reverse mechanism (-BT)

No.| EEE (e ma DESCRIPTION
PARTS No.|QTY

1 {60207 1 |BTE%EE) CYLINDER CONNECTION ASSY

2 |B100511 1 [ aL—#ELht SCREW, SM4.76X32 L=6.5

3 |B149094 1 |BTE#HEHS— STUD, :S-LEVER

4 |BS01304 1 |BTE#E&SHRL SCREW, SM6.35X28 L=18

5 |B149095 1 |BTEEES WASHER, PLAIN 6

6 (60205 1 BT —E0) CYLINDER COMPLETE

7 16020501 1 BT Y5 — CYLINDER

8 |60192-02 1 |#F JOINT

9 |60123-03 1 |[Y1Ly— SILENGER

10 160202 1 |IBTHZ7—Fa—7 AIR TUBE, 4X2.5X720L

11 |61047 1 BT Y5 —Efti SETTING PLATE, CYLINDER

12 {35034 2 |BT YA —1b SCREW M6X1 L=20

13 (28578 2 BT A—1kTwirv— WASHER, SPRING

14 160209 1 | Zadvoil KNUCKLE

15 130804 1 2y oLt uk NUT, M6

16 {18065 3 |BT YA —Hu{t#rik SCREW M5X0.8 L=14

17 190625 3 [BTUA—FRIE D i v— WASHER, SPRING

18 |30715 1 | ZlFyonEy COUPLING PIN

19 | 4839 2 | Ty nE s ik RETAINING RING, E4

_20_.




